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Lithium Battery UN38.3 Test Report

. Sample Descrlptlon FE WA
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Lithium Battery UN38.3 Test Report
IV. Test Method and Requirement i J7 i f1 25k

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

AR B R e i A IR A ial5 T 1 £ 7.5, 64 7.6 £ T.8 A #T A MREHES. 258 T7
A LU ARG T1 2 T5 6 A BRI DT rit it T, DMER el s & e B i it

Single cell batteries of B1#~B14# are full charged after one cycle;
Single cell batteries of B15#~B18# are full charged after fifty cycles;
Rechargeable cells of C19#~C23# are 50% charged after one cycle;
Rechargeable cells of C24#~C33# are full discharged after cne cycle;
Rechargeable cells of C348~C43# are full discharged after fifty cycle;
Test environment condition: ambient temperature: 15-25C, ambient humidity: 40-70%
B EET M B1#~B 4 — TG R 6 PR

B R A FE Tt B15#~B18# 50 IR FE R A

AR R C1O9#~C23# A — IR TEH G 50% 78 FLR A

] 7ok B C24#~CR3# N — IRTEH 52 AU IR

] 78 R P C34#~C43# 4 50 IRIEH 72 2 O HLIR S«

WIS SRR 15-25°C, M@ 40-70%

In order to quantify the mass loss, the following proce
Mass loss (%) =

FEERERE, THUTARITE:

A M1 R ATHIR i 5
K

Mass loss limit
RERERE
0.5%

1g=M=<75¢g 0.2%
M=>75g 0.1%

eans the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B AR T LLE B PR B L ) I R e EEit iR Y B AS B M R B R Ok R A
HyAh . WIZRE. miTE) . RENREBIEL LRFIREE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

PR T A £ T.4 F, EOIAT AR 2 2w Dl JC#E. BRI, FHs SR
O E FE AT IR 5 I BB B A/ T IR AT IX — e AT FL B 1 90%.
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= 7 Lithium Battery UN38.3 Test Report
T.1. Altitude simulation /&5 & &40l

Test method i 772

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20+5°C).

S8 HELO A L B 7R IR I TR T 11.6 kPa MIFRIEIRIE (2015°CY FAEAL 2 /D 6 /M .
Requirement ZL3k

Cells and batteries meet this requirement if there is noc leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BT 2. Tl TR, CRERAEK, JF A8 MR BRI H . BE B,
JEAN T H A AT X — i 3T B 90% .

T.2. Thermal test J5 X%

Test method il 5k

Test cells and batteries are to be stored for at least six hours a erature equal to 7212,
The maximum time interval

complete, after which all test cells and batteries are to be stor
5%). For large cells and batteries the duration of expos t
least 12 hours.

BRI A B B A RRIEE ST 7242 C R4 FED 6 /N, R FHERG IR %5 T-4022°C
RIS TARELD 6 ME . Bl iRiEE 2 AR & A ENE R 30 8. WBFE ST, A% 10
RIEHS, EE A I8 A A R A IR R (2045°C) PARIR 24 /NI . W T ARTIESR A, 85 Tk
R RERR R R A 12 B
Requirement ZZ3k

Cells and batteries mee ] if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open citcui test cell or battery after testing is not less than 90% of its
voltage immediately prior to t rocedure.

BRI B E . il . BREEACEK, S HEREE BB R A w5 S HIT B
H AT B A AT XK — IR B B R 80 % .

cells in sucke# manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

e EE TIRE & 6T, BAEERESTH, FeEmfn EiEREHRES . RN Z1E5EEE,
Tt A SRR AL 7 Hz M1 200 Hz 218, BEF| 7 Hz, EERN15 58, X R =4 BADIE E &
GEBEFNNB-ARESRT 121K, BHAR 3. AP —NMRIGFELASHEEE .

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small betteries), and for batteries with a gross mass of more than 12 kg (large betteries).

PR SRR, HESMAFRERHET 12 T Eit (BN EM) , A EERT 12 TR
Foes CAAVE) AR .
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For cells and small betteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

SRR A7 Hz HhE, (REF 1 gn BIROUINERE, EIIRIET] 18 Hz. BEHRERRFE
0.8mm CE78% 1.6mm) , FHEMMAFEIINEEIE R AT 8 gn HF L0550 Hz) . FRUE(E 0 B R 72
8 gn H J5HF 8 hnF 200 Hz.

For large betteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn ocecurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

SRR 7 Hz JP4a, (R#F 1 gn BIRIGINERE, EIHRIAS] 18 Hz. AR/FERBHEFZ 0.8mm
(AR 1.6mm) . ISR EFEINEEES] 2gn GRELAN 25Hz) RS ENERRET 2gn &

2472 85 2 200 Hz.
Requirement #k

Cells and batteries meet this requirement if there is no leakage, no venting, no dis Y, ho rupture
and no fire and if the open circuit voltage of each test cell or battery after testi n 90% of its
voltage immediately prior to this procedure.

B HIERZCEE . LS. oK. R RCEA, FAE S
FEA T B AR AT 1K — 108 H FE R 90% .

T.4. Shock 1ty

Test method &85k

Test cells and batteries shall be secured to the testin hine by means of a rigid mount which will
support all mounting surfaces of each test battery.

S A AR R R E Al e E b, RS R I E 2
Each cell shall be subject [

milliseconds. Alternatively, |
and pulse duration of 11 mil

T RS ARSI IS

Each battery shal
battery. The pulse dur: & milliseconds for small batteries and 11 milliseconds for large batteries.
to calculate the appropriate minimum peak accelerations.
i, UEEINE R EARE I E R e . /N A AR R R 6
TR AN 11ms. T HHA A2 AR R G 8RR/ M IE .

Battery Minimum peak acceleration Pulse duration

150 gy or result of formula

scceleration(e.) [r 100850
, Acceleration(g, ) = || - |
Small batteries \'miass *

whichever is smaller

50 g, or result of formula

10000
Acceleration(g ) —

\|| rierss 11 ms

Large balleries

whichever is smaller

*  Mass is expressed in kilograms.
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Lithium Battery UN38.3 Test Report
T/ UEAB N T B i SR )

150 gn BB 45 R B /NIE 6ms
100850

IERE (gn) = ((
mass

50 gn B R AR P EUER/MIE

30000)
mass

MEE (g = J(

Each cell or battery shall be subjected to three shocks in the positive direction and to threé shocks in

the negative direction in each of three mutually perpendicular mounting positions of the cell“or Battery'for a
total of 18 shocks.

TG R I A=A A E B S R R R B E T M AR R EAEEER T NEZ=
b, RS 18 bk,
Requirement #3kK

Cells and batteries meet this requirement if there is no leakage, no venting assembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery afte i ot less than 90% of its
voltage immediately prior to this procedure.

EACHIERZICE R . Gl O R ACEA, A O B LI PR RS 5 BT B
JEAS/IN T FALTHEAT 20— il B R R I 90% .

T.5. External short circuit #3343 i%

Test method &85k

The cell or battery to be tested shall be heated for a pericd of time necessary to reach a homogeneous
stabilized temperature of 57£4°C, measglired on the external case. This pericd of time depends on the size

and design of the cell or batt be assessed and documented. If this assessment is not feasible,
the exposure time shall be

and large batteries. Then th
a total external resistance of fes

56 FE R B i 7 S
Al FE B R A K Wy, XATIIFAR A T EVHE I IL R IR (A A A TR BTE, T
AN T B A IR ZEb 6 AN, TR EDTE 12 AN 2 EE D E R
1) F0.1Q BRI BT
it condition is continued for at least one hour after the cell or battery external case
rmed to 57+4°C, or in the case of the large batteries, has decreased by half of the

circuit and cooling down phases shall be conducted at least at ambient temperature.
FEL BRI R KR B D RZ A MR IR T AT
Requirement #k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

B H B AN iR AR 170°C, FAEWRBERES ARG 6 NI ALK TilE, kXK.
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Lithium Battery UN38.3 Test Report
T.6. Impact / Crush EEI‘B‘F

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
P8R — il CEHTERATET 18.0 KU LRIEA R B

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

VAR B B RO A P O PR E R I L, — 1R 316 BRI HOE R oL ERiR E
ZA, KEED6 EX, siENRKEINE, BRoF 2 KE, B—3 091 T2101 TR
AT BT B URAR A A AL, B LT B X TR AR E R R IR E A
#l. BEMIEREEH T SHEEHE SR FOERIE 90 FET-

The test sample is to be impacted with its longitudinal axis parallel to the flat s and perpendicular
to the longitudinal axis of the 15.8 mm = 0.1mm diameter cunved surface lying a eptre of the test
sample. Each sample is to be subjected to only a single impact.

ZRERIREE, SN 5 TEET AT SERERER LI ER 158100 2K EE@%&%EED
B—HA2E k&,

Test procedure — Crush (applicable to prismatic, pouch, coin/b cylindrical cells less than
18.0 mm in diameter)

WA T- Hrh CERT TR, R, Bhanmd
A cell or component cell is to be crushed betwee faces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of €oRfact. The crushing is to be continued until the first of
the three options below is reached.

B a A I AP BB R, FEAEEE IR, T8 MRS ERERE AR5
cmis. BIEFFELAT, HBAHBLL T ZFERE

) The applied force reaches 13 k
b) The voltage of the cell
¢) The cell is deformed b
a)FE A 7732 13 kN £ 0
by S S I T R 2 /]

C)EE ﬁﬁEﬁ@JJ‘?’ﬁ?— 3
Once the Dress

deformed by a ofits original thickness, the pressure shall be released.

KIEF . BT 100mY 8 &, iR DA RIER R 50%, BIATRERE /7.

(@
(
(
(
(
(

icular to the longitudinal axis.

B R A L A B T B R ALV EE R R N A RIS . BRI fOE N A S0 E
HB77 R
Each test cell or component cell is to be subjected to cne crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

AR RO EAEA A MR ERE. AR NE 6 M. WIS 2 AT R MY b itie
370 = S =1 A= R s

Requirement ZL3k

Cell and component cells meet this requirement if their external temperature does not exceed 170C
and there is no disassembly and no fire during the test and within six hours after test.
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Lithium Battery UN38.3 Test Report
0°C, FHAERKIRE Y Ll /G 6 MW, k.

T.7. Overcharge i 75 Hi,

Test method &85k

The charge current shall be twice the manufacturer's recommended maximum continucus charge
current. The minimum voltage of the test shall be as follows:

70 B B A R A R R K e e B B T P . IR R R/ DR 0 T
(a) When the manufacturer's recommended charge voltage is not more than 18V, the

voltage of the test shall be the lesser of two times the maximum charge voltage o
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V,
the test shall be 1.2 times the maximum charge voltage.
(a) HHEFAMEIZRIE R A AT 18 thET, RIEHIR /N R 2 Bt
PR
(b) ik B HEF FIF AR R AT 18 ARES, 45 IR /]S FL R B FE Vb
Tests are to be conducted at ambient temperature. The duratio
B R R T T, BHT IR R (AR A 24 /N
Requirement ZL3k

Rechargeable batteries meet this requirement if the
within seven days after the test.

7oL AR N R S R AR 5 7 R TR

T.8. Forced discharge 33l H,

Test method il 5k

Each cell shall be forced harged at ambient temperature by connecting it in series with a 12V D.C.

s with the est cell. Each cell is forced discharged for a time interval (in hours) equal to its
ided by the initial test current (in ampere)

r rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

JR L B T L FE S A R T AR PR 5 7 R TR, T
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Lithium Battery UN38.3 Test Report

V. Test Procedure MR FE

Marking
FR R

.

Pretreatment

v ¥
Samples of Ffidh Samples of fF i
B1#~B10# C19#~C23#

v

Altitude simulation

Y

'

Thermal test

IR

. hd A4

Vibration : Overcharge Forced discharge

IR BEAE Ui SR

v
Shock

ik

A

rnal s circ
ERHE

Finished test
SE RN
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Lithium Battery UN38.3 Test Report

VI. Main Test Apparatus -1: ZHlIA{ #%

Serial No.

BT

Name of Equipment

B AA TR

Calibration Date
{Due Date
wE H a8

Model
iR

NCT-030

Rechargeable battery test
system

7o B R I R

2017.03.04
R2D6-5V-5A

2018.03.03

NCT-012

Vacuum chamber (for battery
test)

P b IR L

GX-3020-Z

NCT-017

Temperature circulation
chamber

BIEE

GX-3000-150LT

NCT-021

Vibration test instrument

et e

2017.03. 04
2018.03. 03

ES-3-130

NCT-022

Shock test instrument

A AGE

2016.08. 29

2017.08. 28

NCT-018

Battery short circuit test
instrument

P b R R MR %

2017.03.04

2018.03. 03

NCT-019

Impact test instrument

2017.03. 04
2018.03. 03

BE-5066

NCT-020

2017.03.04
2018.03. 03

BE-6045T

NCT-033

2017.03.04
2018.03.03

F&1540

Bt B AR

2017.03.04
GX-FB-200

2018.03. 03

Electronic Balance

B R

2017.03.04

JC-2238
2018.03.03

NCT-008

Electronic Balance

BT R

2017.03.04
2018.03. 03

JSC-S30

NCT-001

Digital Multimeter
HFr A%

2017.03.04
2018.03.03

NCT-029

Data acquisition unit

2017.03.04
2018.03. 03

34970A
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VIl. Test Data {”Jﬁ@fﬁﬁ

T.1. Altitude simulation 5 & #5411

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test #2571

After test X525

Mass
gy
(9)

Voltage
B
V)

Mass
g

@

Voltage
L%
V)

Mass
loss

REK
(%)

Voltage after
test/Voltage
pre-test

Gy Ry
50 HIT BT (%)

Status
HR

Full
charged
after one

cycle

— kAR A
AR

33.734 4.20

33.728 4.19

0.018

99.76

i

Pass

33.494 4.20

33.488 4.20

0.018

100.00

ass St

33.844 4.19

33.839 4.19

0.015

100.00

GRis

Pass

B4#

33.396 4.19

33.391 4.18

0.015

i

Bo#

33.754 4.20

33.748 4.19

0.018

GRS

Pass

B6#

33.678 4.20

33.673 4.20

0.015

GRS

Pass

B7#

33.285 4.20

33.279 4.19

0.018

GRS

Pass

B&#

33.823 4.19

33.817 4.19

i

Pass

BO#

33.914 4.20

33.508 4.19

Pass &%

B10#

33.521 4.19

33516 4.18

Pass &%

Notes Ji#%: Atmospheric pressure K EIR:1.013 X10°Pa, A

After the test, there is no leakage, no ve

Mal/E, mMARBE. A=, R &

, ho disassembly, no rupture and no fire.

LANARAD K

T.2. Thermal test {3 {5

The state
of cells

Pre-te

e

After test i85

Mas

Voltage
L
(V)

B2

(@

Mass
loss

FERR
(%)

Voltage after
test/Voltage
pre-test

W50 g B T
55 AT FHLIE (%)

Status
#R

cycl
— ik
TR

33.714 4.10

0.042

97.85

GRS

Pass

33.474 4.11

0.042

97.86

i

Pass

33.825 4.10

0.041

97.85

GRS

Pass

33.378 412

0.039

98.56

i

Pass

33.748

33.735 4.11

0.039

98.09

Pass &%

33.673

33.629 4.10

0.042

97.62

Pass &%

Br#

33.279

33.266 412

0.039

98.33

Pass &%

B&#

33.817

33.804 4.11

0.038

98.09

GRS

Pass

BO#

33.508

33.495 412

0.039

98.33

i

Pass

B10#

33516

33.503 4.10

0.039

98.09

GRS

Pass

Notes ¥%: Atmospheric pressure = F%8:1.013 X 10°Pa, Ambient temperature iR 24.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MidE, BB, RS KRR, RBZRARE K.
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T.3. Vibration &3]

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test #2571

After test #5485

Mass | Voltage
& HiL
(@) V)

Mass | Voltage
mE L
(@ V)

Mass
loss

FERR
(%)

Voltage after
test/Voltage
pre-test

50 )5 B/
5 A FLTE (%)

Status
#R

Full
charged
after one

cycle

—IRTEH A
T RS

33.714 4.10

33.711 4.10

0.009

100.00

Pass &%

33.474 4.11

33.472 4.10

0.006

99.76

Pass &%

33.825 4.10

33.822 4.10

0.009

100.00

ass St

B4#

33.378 412

33.375 4.11

0.009

99.76

ass &%

B5#

33.735 4.11

33.733 4.10

0.006

Pase &%

Bo#

33.629 4.10

33.626 4.10

0.009

Pass &%

Br#

33.266 412

33.263 4.11

0.009

Pass &%

B&8#

33.804 4.11

33.802 4.10

0.006

Bo#

33.495 412

33.492 4.11

0,309

Pass &%

Pass &%

B10#

33.503 4.10

33.501 4.09

0.

99.76

Pass &%

Notes JEM: Atmospheric pressure K5 % #:1.013 X 10°Pa,
After the test, there is no leakage, no venti

MidE, mitER. Rt Rk

temp

ZAA K.

re EERIE: 241°C
ssembly, no rupture and no fire.

T.4. Shock 1ty

The state
of cells

After test R 5

Voltage
B
(V)

Mass
loss

FERR
(%)

Voltage after
test/Voltage
pre-test

[ ENE TRy
55 AT FHLIE (%)

Status
#R

4.09

0.006

99.76

Pass &%

4.10

33.469 4.10

0.009

100.00

Pass &%

4.10

33.820 4.10

0.006

100.00

Pass &%

4.11

33.372 4.10

0.009

99.76

Pass &%

33.733 4.10

33.730 4.09

0.009

99.76

Pass &%

33.656 4.10

33.654 4.10

0.006

100.00

Pass &%

33.263 4.11

33.260 4.11

0.009

100.00

Pass &%

33.802 4.10

33.800 4.09

0.006

99.76

Pass &%

33.492 4.11

33.480 4.10

0.006

99.76

Pass &%

B10#

33.501 4.09

33.498 4.09

0.009

100.00

Pass &%

Notes 7i#%: Atmospheric pressure K JE5%:1.013 X10°Pa, Ambient temperature i 24.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MalF, BiREHR. RS, KRR, RETEARE L.
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Ty,

_=1 nhnrnAi Innz

T.5. External short circuit #5345

The state of cells ) External Peak temperature('C) Status
FE R A RV ZE T B R () =

58.0 Pass &1&

57.9 Pass &%

58.0 Pass &%

Full charged after cne 576
cycle 57.5

*;ﬁiﬁﬂ:)ﬁﬁ%%?ﬁ? 579
583
577
58.3 Pass 1%
B10# 579 Pass &1&

Notes JE#%: Atmospheric pressure &= E7:1.013X10°Pa, A
There is no disassembly, no rupture and no fire du

B A ok AP AR S 6 /N A AR ﬂiﬁﬁ%

T.6. Crush &
The state of cells . External Peak temperature('C) Status
B RS RV T B R (C) =
252 Pass &1%
50% charged after 253 Pass &%
*ﬁ%ﬁgg;%% sl Pacs aft
RIE 25.3 Pass &%
257 Pass &%

Notes }E#: osphe essure A= F7:1.013 X 10°Pa, Ambient temperature HEZIERE: 24.2°C
ere is no disassembly and no fire during the test and within six hours after test.

IR ARG 6 /N PR AR, KA.

The state of cells ) Status
R = HR

Pass &%

Full charged after one cycle Pass &%

— R E RS Pass &%
Pass &%

Report No. ## &% 5: NCT17021498B1-1 Page 130f 19 % 13 mk19 &
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B15# Pass &%

Full charged after fifty cycles B16# Pass &1%
TR IEE E AR B17# Pass &%

B18# Pass &%

Notes JEF%: Atmospheric pressure & E7%:1.013X10°Pa, Ambient temperature FFiEiE R 24.2°C

There is no disassembly and no fire during the test and within seven days after the test.

B R AR SE 7 RNRERE, Rk

T.8. Forced discharge 33l H,

The state of cells . Status

. oo B
oacs LFs

Pass &%

Full discharged after one cycle 968# Pass &%

— R TR TR Pass &1
Pass &%
C31# Pass &1&
C324# Pass &%
C33# Pass &%
C34# Pass &1%
C35# Pass &%
C36# Pass &%
C37# Pass &%

s after f|fty cycles C38# Pass &%

C3o# Pass &%
CA0# Pass &%
CA41# Pass &%
C424# Pass &%
C43# Pass &%

Notes JEF%: Atmospheric pressure & E7%:1.013X10°Pa, Ambient temperature FFiEiE R 24.2°C
There is no disassembly and no fire during the test and within seven days after the test.

LM A RS 7 R RARAR, RAE K
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VIi. Conclusion 4t

Test item Sample number Test reference Conclusion
PRI H s ik ZH gk
UN Manual of Test and Criteria,
Altitude simulation part III, subsection 38.3.4.1

st UN R85 MARiEF AT, S ITEE 7, 5
38.3.4.1 %

UN Manual of Test and Criteri
Thermal test part III, subsection 38.3.4.2

iRE R UN 58 MR T4, S 1R, 5

Vibration

B1#~B10#
#xzh

it

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN iR 56 Kb v F 4 S5 &
38345

UN Manual of Test and Criteria,

Impact/Crush C19H~C3 part III, subsection 38.3.4.6
‘i E UN a5 Anbr e F 0, SB1EE S, 3

38.3.46 771

External short
circuit

FhH I B

UN Manual of Test and Criteria,
part III, subsection 38.3.4.7

UN 36 fkr v F 41, S EE 7,
38.3.47 3

UN Manual of Test and Criteria,
. i part III, subsection 38.3.4.8

C24#~CA3H o
UN 36 fkr v F 41, S EE 7,
38.3.48 3%

B11#~B18#

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3

2igil], FATENRRE RS E UN38.3 HIER, RE 10 &1
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:[X\

Model #1%5: 653767

i

H
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Photo 1 Fron

I

i iehsting

10 20 30 40 50 60 70 8

e Ol
o =N
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Photo 2 Rear [l
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iH &5ZI76T 2000mAk
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TR I

Important Notice

. The test report is invalid without the official stamp of NCT.
ARG PE NCT mELL.
. Nobody is allowed to photocopy or partly photocopy this test report without writ
NCT.

R NCT BEFARZ, AEEREGHEE 2 MZ H ARG 1.
. The test report is invalid without the signatures of Ratifier, Reviewer
FAREF RN FRA RERANESL T

. The report is invalid when anything of following happens — illegal
embezzlement, imposture, modification or tampering in any

AL, 24, B, BH. & mUMEEEr R R
. Objections to the test report must be submitted to NCT
MRERAEA R MTRIRE 15 XA
. The test report is valid for the tested samples o

A DO it A R

Shenzhen NCT Testing Technology Co., Ltd.  iEHIVEMG M+ AR AR A 5

1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road, Gushu Xixiang Street,

Baoan District, Shenzhen, Guangdong, China.

FHET R AR 2 X 2 griE AT CE R FFEANLE B #FE1 2
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